
Spare parts list Generator GSEm 8250 TBE

GENERATORS

www.rem-power.com
REM POWER SEE, str. 8 Indzikovo No.24, P.O.Box 2, 1040 Skopje, R.M, T: +389 2 3063 180, E: office@rem-power.com

WISE  POWER





No. Order Code Name Quantity

1 8811000001353 Handle 1

2 8811000001354 Screw, M6×30 2

3 8811000001355 Handle Connecting Piece 1

4 8811000001356 Bolt, M8×16 2

5 8811000001357 Washer 2

6 8811000001358 Nut M8 2

7 8811000001359 Bolt, M6×12 8

8 8811000001360 Across Bar 1

9 8811000001361 Frame Assembly 1

10 8811000001362 Damping Pad 1

11 8811000001363 Pin 1

12 8811000001364 Spring 1

13 8811000001365 Chain 1

14 8811000001366 Circlip 2

15 8811000001367 Decorative Sheet, Rear 1

16 8811000001368 Tire 2

17 8811000001369 Washer, φ17.5×3×φ30 2

18 8811000001370 Pin, φ16×100 2

19 8811000001371 Clamp 1

20 8811000001372 Fuel Switch 1

21 8811000001373 Fuel Tank 1

22 8811000001374 Washer, φ6.5×2×φ25 4

23 8811000001375 Bolt, M6×25 5

24 8811000001376 Fuel Cap 1

25 8811000001377 Oily Sense Clip 1

26 8811000001378 Across Bar 1

27 8811000001379 Bolt, M6×30 2

28 8811000001380 Engine 1

29 8811000001381 Air Filter Bracket 1

30 8811000001382 Nut, M6 3

31 8811000001383 Plug 1

32 8811000001384 Nut, M5 2

33 8811000001385 Washer, φ5 3

34 8811000001386 Washer, φ5 3

35 8811000001387 Bolt, M5×235 2

36 8811000001388 Bolt, M8×32 2

37 8811000001389 Washer, φ8 2

38 8811000001390 Gasket, Muffler 1

39 8811000001391 Muffler 1

40 8811000001392 Bolt, M8×16 4

41 8811000001393 Bolt, M5×14 7

42 8811000001394 End Cover 1

43 8811000001395 Bolt, M5×18 3



44 8811000001396 Brush 1

45 8811000001397 Voltage Regulator 1

46 8811000001398 Bolt, M6×194 4

47 8811000001399 Rear Bracket 1

48 8811000001400 Nut, M10×1.25 4

49 8811000001401 Reinforcement Support 1

50 8811000001402 Damping Pad 2

51 8811000001403 Nut, M8 4

52 8811000001404 Bolt, M10×1.25×290 1

53 8811000001405 Washer, φ10 1

54 8811000001406 Washer, φ10 1

55 8811000001407 Alternator 1

56 8811000001408 Clip 1

57 8811000001409 Damping Pad 2

58 8811000001410 Bolt, M10×1.25×40 2

59 8811000001411 Nut, M6 1

60 8811000001412 Washer, φ6 2

61 8811000001413 Washer, φ6 2

62 8811000001414 Nut, M6 1

63 8811000001415 Earth Wire 1

64 8811000001416 Washer, φ6 1

65 8811000001417 Control Panel 1

66 8811000001418 Bolt, M6×15 4

67 8811000001419 Anode Wire 1

68 8811000001420 Cathode Wire 1

69 8811000001421 Battery 1

70 8811000001422 Binder Plate 1

71 8811000001423 Bolt, M6×18 2

72 8811000001424 Nut, M8 2

73 8811000001425 Support Base 1

74 8811000001426 Support Base 1

75 8811000001427 Damping Pad 2





No. Order Code Name Quantity

1 8811000001428 Bolt, M6×16 9

2 8811000001429 Valve Cover 1

3 8811000001430 Breather Hose 1

4 8811000001431 Gasket, Valve Cover 1

5 8811000001432 Nut, M6 2

6 8811000001433 Rocker Arm Assembly1

7 8811000001434 Rocker Arm Assembly1

8 8811000001435 Rocker Arm Coreshaft1

9 8811000001436 Rocker Arm Base 1

10 8811000001437 Bolt 2

11 8811000001438 Rocker Arm Base 1

12 8811000001439 Valve Spring Seat 2

13 8811000001440 Valve Locker 4

14 8811000001441 Valve Spring 2

15 8811000001442 Intake Valve Seal 2

16 8811000001443 Valve Spring Seat 2

17 8811000001444 Bolt, M10×1.25×87 3

18 8811000001445 Bolt, M10×1.25×65 1

19 8811000001446 Stud, M8×47 2

20 8811000001447 Gasket, Muffler 1

21 8811000001448 Nut, M8 2

22 8811000001449 Exhaust Pipe 1

23 8811000001450 Cylinder Head 1

24 8811000001451 Spark Plug 1

25 8811000001452 Bolt, M6×12 6

26 8811000001453 Shroud 1

27 8811000001454 Stud, M6-8×104 2

28 8811000001455 Gasket, Carburetor Insulator1

29 8811000001456 Insulator 1

30 8811000001457 Gasket, Carburetor 1

31 8811000001458 Carburetor 1

32 8811000001459 Gasket, Air Filter 1

33 8811000001460 Air Filter Assembly 1

34 8811000001461 Air Filter Base 1

35 8811000001462 Air Filter Clip 2

36 8811000001463 Air Filter Baffle 1

37 8811000001464 Air Filter Element 1

38 8811000001465 Gasket, Air Filter 1

39 8811000001466 Air Filter Cover 1

40 8811000001467 Nut, M6 2

41 8811000001468 Clamp 1

42 8811000001469 Fuel Hose φ4×φ10×1901

43 8811000001470 Gasket, Cylinder Head1



44 8811000001471 Pin, φ12×20 2

45 8811000001472 Push Rod 2

46 8811000001473 Tappet 2

47 8811000001474 Intake Vavle 1

48 8811000001475 Exhaust Valve 1

49 8811000001476 Piston Ring Set 1

50 8811000001477 Circlip 2

51 8811000001478 Piston Pin 1

52 8811000001479 Piston 1

53 8811000001480 Connecting Rod Assembly1

54 8811000001481 Shroud 1

55 8811000001482 Oil Sensor 1

56 8811000001483 Bolt, M6×16 2

57 8811000001484 Crankshaft 1

58 8811000001485 Woodruff Key 1

59 8811000001486 Camshaft 1

60 8811000001487 Washer, φ16.2×0.3×φ241

61 8811000001488 Bearing, TM6207E 1

62 8811000001489 Washer, φ35×0.3×φ421

63 8811000001490 Pin, φ7×14 1

64 8811000001491 Pin, φ9×12 1

65 8811000001492 Gasket, Crankcase 1

66 8811000001493 Crankcase Cover 1

67 8811000001494 Oil Seal, φ35×φ52×7 1

68 8811000001495 Bolt, M8×45 1

69 8811000001496 Bolt, M8×38 7

70 8811000001497 Dipstick 1

71 8811000001498 O-Ring, Dipstick 1

72 8811000001499 Dipstick 1

73 8811000001500 Governor Gear 1

74 8811000001501 Bearing, 6202 2

75 8811000001502 Balance Shaft 1

76 8811000001503 Clip 1

77 8811000001504 Cylinder Head Baffle 1

78 8811000001505 Electric Starter 1

79 8811000001506 Governor Gear Bracket Assembly1

80 8811000001507 Bolt, M8×14 2

81 8811000001508 Governor Gear Shaft 1

82 8811000001509 Washer, φ8×0.8×φ20 1

83 8811000001510 Oil Seal, φ8×φ14×4 1

84 8811000001511 Cotter Pin 1

85 8811000001512 Governor Lever 1

86 8811000001513 Idle Spring 1

87 8811000001514 Throttle Linkage 1



88 8811000001515 Governor Spring 1

89 8811000001516 Crankcase 1

90 8811000001517 Clip 1

91 8811000001518 Earth Bolt 2

92 8811000001519 Washer, φ12×2×φ20 2

93 8811000001520 Alternator Bolt 2

94 8811000001521 Wire Board 1

95 8811000001522 Bolt, M6×8 1

96 8811000001523 Bush, φ8×φ12×6 1

97 8811000001524 Charging Coil 1

98 8811000001525 Bolt, M6×30 2

99 8811000001526 Shroud 1

100 8811000001527 Ignition Module 1

101 8811000001528 Bolt, M6×28 2

102 8811000001529 Oil Seal, φ35×φ52×7 1

103 8811000001530 Flywheel 1

104 8811000001531 Cooling Fan 1

105 8811000001532 Starter Cup 1

106 8811000001533 Nut, M16×1.5 1

107 8811000001534 Recoil Starter 1

108 8811000001535 Blower Housing 1

109 8811000001536 Recoil Starter 1

110 8811000001537 Washer, φ6 3

111 8811000001538 Bolt, M6×10 3


